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RF - TEST REPORT

Report Number : 68.850.11.017.01 Date of Issue: 07 March 2011
Model . SMB-A1011

Product Type . Tablet PC

Applicant : Wanlida Group Co., Ltd.

Address . No. 618 Jiahe Road, Wanlida Industry Zone,

Xiamen Fujian, China 361006

Production Facility : Wanlida Group Co., Ltd.
Address . Wanlida Industry Zone, Nanjing, Fujian, China 363601
Test Result . W Positive O Negative

Total pages including
Appendices : bl

Jiangsu TUV Product Service Ltd. — Shenzhen Branch is a subcontractor to TUV SUD Product Service GmbH according to the principles outlined in 1ISO 17025.

Jiangsu TUV Product Service Ltd. — Shenzhen Branch reports apply only to the specific samples tested under stated test conditions. Construction of the actual
test samples has been documented. It is the manufacturer's responsibility to assure that additional production units of this model are manufactured with identical
electrical and mechanical components. The manufacturer/importer is responsible to the Competent Authorities in Europe for any modifications made to the
production units which result in non-compliance to the relevant regulations. Jiangsu TUV Product Service Ltd. — Shenzhen Branch shall have no liability for any
deductions, inferences or generalizations drawn by the client or others from Jiangsu TUV Product Service Ltd. — Shenzhen Branch issued reports.

This report is the confidential property of the client. As a mutual protection to our clients, the public and ourselves, extracts from the test report shall not be
reproduced except in full without our written approval
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2 Details about the Test Laboratory

Details about the Test Laboratory

Test sitel:
Company name:  Jiangsu TUV Product Service Ltd. — Shenzhen Branch
6th Floor, H Hall,
Century Craftwork Culture Square,
No. 4001, Fugiang Road,
Futian District 518048,
Shenzhen,P.R.C.

Telephone: 86 755 8828 6998
Fax: 86 755 8828 5299
Test site2:

Company name:  Audix Technology (shenzhen) Co.,Ltd
Block Shenzhen, Science & Industry Park,
Nantou, Shenzhen,

Guangdong,
China
Telephone: 86 755 2663 9496
Fax: 86 755 2663 2877
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3 Description of the Equipment Under Test
Description of the Equipment Under Test
Product: Tablet PC
Model no.: SMB-A1011
Options and accessories:  NIL
Rating: DC 12V, 2A
Test with adaptor:
Input: AC 100-240V, 50/60Hz, 1A
Output: DC 12V, 2A
RF Transmission
Frequency: 2402-2480MHz
Description of the EUT: NIL
Auxiliary Equipment Used during Test:
DESCRIPTION MANUFACTURER MODEL NO.(SHIELD) SIN(LENGTH)
Laptop Lenovo X61 L3-L3729 08/03
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4 Summary of Test Standards
Test Standards
Part 15 Subpart C, Oct. 1, 2009 PART 15 - RADIO FREQUENCY DEVICES
Subpart C - Intentional Radiators
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5 Summary of Test Results

Technical Requirements

FCC Part 15 Subpart C

Test Condition Pages Test Result Test Location
Pass Fail N/A

15.207 Conducted Emission AC 8 X [] [] Test Site2

Power Port

15.247 (b) (1) Conducted peak 12 = ] ] Test Site2

output power

15.247(d) Band edge compliance of 14 = ] ] Test Site2

RF emissions

15.247(d) Spurious RF conducted 20 X [] [] Test Site2

emissions

15.247(d) 15.209 Spurious radiated 25 X [] [] Test Site2

emissions

15.247(a)(1) 20dB bandwidth 29 = ] ] Test Site2

15.247(a)(1) Carrier frequency 35 = ] ] Test Site2

separation

15.247(a)(1)(iii) Number of hopping 39 = ] ] Test Site2

frequencies

15.247(a)(1)(iii)) Dwell Time 43 = ] ] Test Site2
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6 General Remarks

Remarks

This submittal(s) (test report) is intended for FCC ID: SMFSMBA1011 comply with Section
15.207, 15.209, 15.247 of the FCC Part 15, Subpart C Rules.

SUMMARY:

All tests according to the regulations cited on page 5 were

W - Performed

O - Not Performed

The Equipment Under Test
W - Fulfills the general approval requirements.

O - Does not fulfill the general approval requirements.

Sample Received Date: 27 December 2010
Testing Start Date: 10 January 2011
Testing End Date: 02 March 2011

- Jiangsu TUV Product Service Ltd. — Shenzhen Branch -

.-—-l/\"\.
Tested By 2011-03-07 Sunny Lu
Test Lab Engineer Date Name Signature

S
Prepared By 2011-03-07 Ken Li
Project Engineer Date Name Signature
1A

Reviewed By 2011-03-07 Paul Yu
Assistant EMC Manager Date Name Signature
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7 Technical Requirement
7.1 Conducted Emission

Test Method

1 The EUT was placed on a table, which is 0.8m above ground plane

2 The power line of the EUT is connected to the AC mains through a Artificial Mains Network
(A.M.N.).

3 Maximum procedure was performed to ensure EUT compliance

4 A EMI test receiver is used to test the emissions from both sides of AC line

Limit
Frequency QP Limit AV Limit
MHz dBuVv dBuVv
0.150-0.500 66-56* 56-46*
0.500-5 56 46
5-30 60 50
Note: “*” Decreasing linearly with logarithm of the frequency
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Conducted Emission

o Level (dBuv)

T CLASS B

\‘\-\_ _ CLASS B AV

15

035 2 5 1 2 5 10 20 30
Trace: {Discrete) Frequency (MHz)
Site no 1fficonduction Lata No :3
Dis./Ant, P EE 2010 ESH2-Z5 LINE
Limit +FCCCLASS B
Env./Ins=s. 129.5*C/55% Engineer :Faul Tian
EUT iSMB-A1011
Fower Rating :AC 1Z0V/60H=z
Teat Hode BT
LIS Cabhle Emi=s=ion
No Freg Factor Loss Reading Level Limits Margin Remark
[MHz) {dE} idB) [dBuV) {dBuV) {dBuV) (dB)

1 0.15000 0.23 9.88 24.60 34.71 56.00 21.29 Lverage
2 0.15000 0.23 9.88 40.50 s0.61 66.00 15.39 QF
3 0.z2Z0500 0.2z 9.88 24 .50 34.60 53.41 15.81 Iverage
4  0.20500 0.z2 9.88 37.20 47.30 63.41 16.11 Qp
Femark=: 1l.Emission Level=LI3N Factor+Cable Los=(Include 10dE pul=e limit]
+Reading.
2.If the average limit is met when useing a quasi-peak detector.
the EUT shall be deemed to mest bhoth limits and measurement
with average detector is unnecessary.
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Conducted Emission

Lewvel (dBu
80 (B
e
P~ CLASS B
i |
—
T CLASS B AV
s
"'\-.,_h_ ‘
|
45| |
10
A5 2 5 1 2 5 10 20 3o
Trace: (Discrete) Frequency (MHz)
Site no r1fconduction Data No HE ]
Dis./Ant, e 2010 ESHZ-Z5 NEUTELL
Limit tFCC T a2 =
MIZ3421-A01
Env./Ins. 129 b ey ann Engineer :Paul Tian
EUT tSME-41011
Power FEating :1AC 1Z0V/&60Hz
Test Mode BT
LISN Cabhle Emi=z=ion
No Freg Factor Loss Reading Level Limits Margin Rewark
(MH=z) (dE) idB) [dBuW) (dBuV) (dEuW) (dB)
1 0.15000 o.z21 9.88 22.80 32.89 56.00 23.11 Lverage
2 0.15000 0.21 9.85 38.80 48.89 66.00 17.11 QF
3 14,986 .58 10.03 21.00 31.61 S50.00 158.39 Lyverage
4 14,986 0.558 10,03 27.50 38.11 60,00 21.89 QP
Femarka: 1.Emission Level=LI3N Factor+Cabhle Loss(Include 10dE pul=e limirt]

+Reading.
2.If the average limit is met when useing a gquasi-peak detector.

the

with average detector is unnecessary.
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Test Equipment List

DESCRIPTION MANUFACTURER | MODEL NO. | SERIAL NO. | CAL. DUE DATE
Test Receiver Rohde & Schwarz ESHS10 838693/001 Dec.18, 11
L.I.S.N.#1 Rohde & Schwarz ESH2-75 834066/011 Mar.30, 11
L.I.S.N.#3 Kyoritsu KNW-242C 8-1920-1 May.08, 11
Terminator Hubersuhner 50Q No. 1 May.08, 11
Terminator Hubersuhner 50Q No. 2 May.08, 11
RF Cable Fujikura 3D-2wW LISN Cable 1# May.08, 11
Coaxial Switch Anritsu MP59B M55367 May.08, 11
Passive Probe Rohde & Schwarz ESH2-Z3 299.7810.52 May.08, 11
Pulse Limiter Rohde & Schwarz ESH3-72 100341 May.08, 11
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7.2 Conducted peak output power

Test Method

The transmitter output is connected to the Spectrum analyzer. The Spectrum analyzer is set to
the peak power detection.

Limits for conducted peak output power measurements

Frequency Range Limit Limit
MHz W dBm

Conducted peak output power

Bluetooth Mode GFSK modulation Test Result
Conducted Peak

Frequency Output Power Result
MHz dBm

CH1 2402MHz -0.95 Pass

CH40 2441MHz 0.53 Pass

CH79 2480MHz 1.16 Pass

Bluetooth Mode 8DPSK modulation Test Result
Conducted Peak

Frequency Output Power Result
MHz dBm
CH1 2402MHz 0.45 Pass
CHA40 2441MHz 1.82 Pass
CH79 2480MHz 2.38 Pass
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Test Equipment
DESCRIPTION MANUFACTURER | MODEL NO. SERIAL NO. CAL DUE DATE
Spectrum Analyzer Agilent E4446A US44300459 May 08, 2011
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7.3 Band edge compliance of RF emissions

Test Method

The band edge compliance of RF radiated emission should be measured by following the
guidance in ANSI C63.4 with respect to maximizing the emission by rotating the EUT,
measuring the emission while the EUT is situated in three orthogonal planes (if appropriate),
adjusting the measurement antenna height and polarization etc. Set RBW and VBW to 1MHz
to measure the peak field strength and set RBW to 1MHz and VBW to 10Hz to measure the
average radiated field strength.

The conducted RF band edge was measured by using a spectrum analyzer. Set span wide
enough to capture the highest in-band emission and the emission at the band edge. Set RBW
and VBW to 100kHz, to measure the conducted peak band edge.

Limits

According to 815.247(d), in any 100 kHz bandwidth outside the frequency bands in which the
spread spectrum intentional radiator in operating, the radio frequency power that is produced
by the intentional radiator shall be at least 20 dB below that in the 100 kHz bandwidth within
the band that contains the highest level of the desired power, based on either an RF
conducted or a radiated measurement, provided the transmitter demonstrates compliance with
the peak conducted power limits. In addition, radiated emissions which fall in the restricted
bands, as defined in 815.205(a), must also comply with the radiated emission limits specified
in 15.209(a) (see Section 15.205(c)).

Frequency Limit Average Limit Peak
MHz dBuV/m dBuV/m
Below 2390 Above 2483.5 54 74
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Band edge compliance of RF emissions
Bluetooth Mode GFSK Modulation Test Result:

Lower edge peak Plot:

Data: 24 File: E:'2010 report data:T'TUV2011-01-10.EM6 {36)
120 Level (dBuVim)} Date: 2011-01-11
3
FCC PART 15¢ PkAH
60

FCC PART]15d] AV

0 2310 2329.6 2349.2 2368.8 2388.4 2408
Frequency {(MHz)
Site no. : RF Chamber Data no. : 24
Dis. / Ant. : 3m 3115(0911) Ant. pol. : HORIZONTAL
Limirt : FCC PART 15C PELAK
Env, / Ins. : 23*C/543% Engineer : Sunny-1lu
EUT : SMB-A1011
Fower : DC 12V From Adapter input AC 120V/60H=z
Test mode 1 GFSE 240ZMHz Tx Hode
M/N !
Ant. Cable imp. Emi=sion
Freg. Factor loss Factor Reading Level Limits Margin Remark
{MHz) (dB/m) 1dB) 1dB) {dBuV) {dBuV/m) (dBuW/m) (dEB)

1 23590.000 29.44 7,39 36.62 45.50 45,71 74,00 28.29 Peak

Z 2400.000 29.44 7.43 36.62 58.03 568.28 74.00 15.72 Peak
3 2401.924 29.44 7.43 36.62 90.1Z 90.37 74.00 =16.37 Feak
Femarks:
1. Emis=ion Level= Antenna Factor + Cable Lo=2s -imp Factor + Reading.
2. The emission levels that are 20dB helow the official limit are not reported,
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Upper edge peak Plot:
Data: 27 File: E::2010 report data:T'\TUNV:2011-01-10.EMG (36)
120 Level (dBuVim) Date: 2011-01-11
1
FCC PART 15C PEAK
60 FCC PART 15C AV
[ — H«mfwmmmnmmmfmww
024?0 2477. 2484, 2491. 2498, 2505
Frequency (MHz)
Site no. : RF Chamber Data no, : 27
Dis. / Ant. i 3m 3115(0911) Ant. pol. : HORIZONTAL
Limit : FCC FPART 15C FELE
Env. / Ins. : 23*C/54% Engineer : Sunny-lu
EUT : SMB-A1011
Fowar : DC 12V From Adapter input AC 120V/60Hz
Test mode : GF3K 2480MHz Tx Mode
M/ :
Ant. Cable Amp. Emi=sion
Freg. Factor loss Factor Reading Level Limits Margin EFemark
{MHz) (dB/m) [dB) (dB) {dBuv) (dBuV/m) [(dBuV/m) (dB)

1 2479.,905 29.49 7.58 36.60 91.05 91.52 74.00 -17.52 Peak

2 2483.500 29.4% 7.58 36.60 44.09 44,56 74,00 29.44 Peak
3 2500.000 29.50 7.62 36.60 44,48 44,958 Td .00 29.02 Peak
Remarks:
1. Emi=ssion Lewvel= Antenna Factor + Cable Losa -imp Factor + Reading.
2. The emission levels that are 20dB below the official limit are hot reported,
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Band edge compliance of RF emissions
Bluetooth Mode 8DPSK Modulation Test Result:

Lower edge peak Plot:

Data: 32 File: E:'2010 report data'T'TUV2011-01-10.EM6 (36)
0 Level (dBuVim) Date: 2011-01-11
4
FCC PART 154 IPEAK
60 FCC PART 1£C AV

ln2310 2330. 2350, 2370. 2390. 2410
Frequency (MHz)

Site no. : RF Chamber Data no. : 32

Dis. / Ant. : 3m 3115(0911) Ant. pol. : HORIZONTAL

Limit : FCC PART 15C PELK

Env., / Ins, 1 23%C/54% Engineer : 3Sunny-lu

EUT 1 SMBE-41011

Fower : DC 12V From Adapter input AC 120V/60Hz

Test mode : 8DP3EK Z240Z2MHz Tx MNode

M/N i

Ant . Cable Amp. Emi=s=ion

Fregq. Factor loss Factor Reading Level Limits Margin Remark

(MHz) (dB/m) (dB) (dE) (dBuv) (dBuV/m) (dBuV/m) (dBb)
1 2340.800 29.41 7.31 36.63 45.86 45.95 74,00 28.05 FPeak
2 2390.000 29.44 7.39 36.62 44.25 44 .46 74.00 29.54 Peak
3 2400.000 29.44 7.43 36.62 59.82 60.07 74.00 13.93 Peak
4 2402.200 29.44 7.43 36.62 92.02 92.27 74,00 -18.27 Peak

Remarks:
1. Emission Lewvel= Antenna Factor 4+ Cable Loss -Awp Factor + Reading.
Z2. The emission levels that are Z0dB below the official limit are not reported,
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Upper edge peak Plot:
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Data: 28 File: E::2010 report data'T'TUV2011-01-10.EM6 {36)
120 Level (dBuVim) Date: 2011-01-11
1
FCC PART 15C PEAK
60

FCC PART 15C AV

0 2470 2477. 2484, 2491, 2498. 2505
Frequency (MHz)

Site no. : RF Charber Data no. @ 223

Dis. / Ant. : 3m 3115({0911) Ant. pol. : HORIZONTAL

Limit : FCC PART 15C PELAK

Env. / Ins. : 23%C/54% Engineer : Sunny-lu

EUT : SMBE-A1011

Fower : DC 12V From Adapter input AC 120V/60Hz

Test mode : SDPSE 2450MHz Tx Mode

M/ :

Ant. Cahle Amp. Emis=ion

Freg. Factor loss Factor Reading Level Limits Margin ERemwark

(MHz) (dB/m) (dB) (dB) [dBuv) (dBuV/m) (dBuV/m) (dE)
1 2479.905 29.45 7.58 36.60 B9Z.94 93.41 74.00 -19.41 Peak
2 2483.500 29.45 7.56 3Jo0.60 44.29 44.76 74.00 29.24 Peak
3 Z2487.850 Z9.50 7.58 36.60 46.50 46.95 74.00 27.02 Peak
4 2500.000 29,50 7,62 36.60 44.43 44,95 74.00 z9.05 Peak

Remarks:

1. Emission Level= Lntenna Factor + Cable Loss -Amp Factor + Reading.
2. The emission levels that are Z20dB below the official limit are not reported,
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DESCRIPTION MANUFACTURER MODEL NO. SERIAL NO. CAL DUE DATE
Spectrum Agilent E4446A US44300459 May 08, 2011
Amp HP 8449B 3008A02495 May 08, 2011
Antenna EMCO 3115 9607-4877 May 17, 2011
Bilog Antenna Schaffner CBL6111C 2598 Dec.14, 2011
HF Cable Hubersuhne Sucoflex104 May 08, 2011
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7.4 Spurious RF conducted emissions

Test Method

The transmitter output is connected to the Spectrum analyzer. The Spectrum analyzer is set to
the peak power detection.

Conducted RF measurements of the transmitter output were made to confirm that the EUT
antenna port conducted emissions meet the specified limit and to identify any spurious signals
that require further investigation or measurements on the radiated emissions site.

The resolution bandwidth(RBW) and the video bandwidth (VBW) of the spectrum analyzer
were respectively set to 100kHz and 100kHz.

Limit
Frequency Range Limit (dBc)
MHz
1000-25000 -20
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Spurious RF conducted emissions
Bluetooth Mode GFSK Modulation Test Result:
2402MHz
4 Agilent L Display
lef 11 dBm Atte ] B Full Screen
Display Line
-23.09 dBm
On 0ff
- ‘-'--;"-'l1-'*'-p.._-“m.»-'...u‘;_.--""r B mhe 'w1-"'r‘“-"‘""'"“"ﬁ"'"""rl'.."ﬁ,"}w
Limits»
Active Fctn
#BH 1S, Position*
Top
Titler
Preferences»
Copyright 2000-2005 Agilent Technologies
2441MHz
% Agilent L Display
_1 dBm Atte 3 Full Screen
Display Line
-21.15 dBm
On Off
e R U RN oY s et ol ot
S e el Pt Limits»
1 Active Fctn
#BW . Position»
Top
-1.15 dBm
Titler
Preferences»
Copyright 2000-2085 Agilent Technologies
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Spurious RF conducted emissions
2480MHz
% Agilent L Display
11 dBm Atte ] Full Screen
Display Line
-20.31 dBm
On Off
o e L PN P ”'.~'n-.-.v-—\.,,..\..e,.-«.,-"""‘-"’"'-'r‘l
Limits»
Active Fctn
Position»
Top
Titler
Preferences»
Copyright 2000-2085 Agilent Technologies
Bluetooth Mode 8DPSK Modulation Test Result:
2402MHz
# Agilent L Display
ef 11 dBm Atte ;: W Full Screen
Display Line
-24.84 dBm
On Off
“l_.‘J'.‘.._,.u‘-+~"'""-.,...-.\-‘-..,_,.__‘..“.--.',,,,._-,._‘,,1__‘,.,...' bl
Limits»
Active Fctn
#BW , s Position»
Type itude Top
Fr'eq . dBm
Titler
Preferences»
Copyright 2000-2085 Agilent Technologies
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Spurious RF conducted emissions
2441MHz
% Agilent L Display
11 dBm Atte ] Full Screen
Display Line
-24.55 dBm
On Off
VRN TN S Y LT gL vl .
B i et 5 - Limits»
Active Fctn
a1 Position»
pli Taop
-4.55 dBm
Titler
Preferences»
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2480MHz
= Agilent L Display
11 oBm Atte ] Full Screen
Display Line
-22.25 dBm
On 0ff
-‘“I_»'._‘_._,.,__I,I,_.,__IJ.;W_., *\’_.._._~_,4,»...-—‘-4“‘"'"-"“""" . .
Limits»
GHz Active Fctn
#BH ; i1 p Position*
Top
Titler
Preferences»
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Test Equipment List
DESCRIPTION MANUFACTURER MODEL NO. | SERIAL NO. CAL.DUE.DATE
Spectrum Analyzer Agilent E74505A MY45111421 Nov. 10, 2011
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7.5 Spurious radiated emissions

Test Method

1 The EUT is placed on a turntable, which is 0.8m above ground plane.

2 The turntable shall be rotated for 360 degrees to determine the position of maximum
emission level

3 EUT is set 3m away from the receiving antenna, which is varied from 1m to 4m to find out
the highest emissions.

4 Maximum procedure was performed on the six highest emissions to ensure EUT compliance.
5 Each emission was to be maximized by changing the polarization of receiving antenna both
horizontal and vertical.

Limit
Frequency Field Strength Field Strength Detector
MHz uV/m dBuV/m
30-88 100 40 QP
88-216 150 435 QP
216-960 200 46 QP
960-1000 500 54 QP
Above 1000 500 54 AV
Above 1000 5000 74 PK
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Radiated Emission

Bluetooth Mode GFSK Modulation 2402MHz Test Result

Frequency Antenna
Factor
MHz dB/m
366.590 15.69
388.900 16.27
517.910 18.93
4804.000 34.30
4804.000 34.30
7206.000 -
7206.000 -

Bluetooth Mode GFSK Modulation 2441MHz Test Result

Antenna
Frequency Factor
MHz dB/m
4882.000 34.41
4882.000 34.41
7323.000 -
7323.000 -

Bluetooth Mode GFSK Modulation 2480MHz Test Result

Frequency Antenna
Factor
MHz dB/m
4960.000 34.54
4960.000 34.54
7440.000 -
7440.000 -
Remark:

(1) Emission Level= Antenna Factor +Cable Loss - Amp. factor + Reading
(2) Data of measurement within this frequency range shown

Cable
Loss
dB
2.83
2.91
3.36
10.62
10.62

Cable
Loss
dB
10.71
10.71

Cable
Loss
dB
10.08
10.08

Amp.

Factor

dB
27.56
27.70
28.18
35.10
35.10

Amp.

Factor

dB
35.03
35.03

Amp.

Factor

dB
34.95
34.95

Reading

dBuVv
42.70
42.33
33.32
41.90
31.48

Reading

dBuV
41.80
30.98

Reading

dBuV
41.27
31.29

Emission

Level
dBuV/m
33.66
33.81
27.43
51.72
41.30

Emission

Level
dBuV/m
51.89
41.07

Emission

Level
dBuV/m
51.66
41.68

Polarization

Horizontal
Horizontal
Horizontal
Horizontal
Horizontal

Polarization

Horizontal
Horizontal

Polarization

Horizontal
Horizontal

Limit
dBpV/m
46.0
46.0
46.0
74
54

Limit
dBpV/m

74
54

Limit
dBuV/m

74
54

&

Product Service

Detector Result
QP Pass
QP Pass
QP Pass
PK Pass
AV Pass

Detector Result
PK Pass
AV Pass

Detector Result
PK Pass
AV Pass

in the table above

means the reading of emissions are attenuated more than 20db below the
permissible limits or the field strength is too small to be measured.
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Radiated Emission

Bluetooth Mode 8DPSK Modulation 2402MHz Test Result

Antenna

Frequency Factor

MHz dB/m

348.160 15.22

4804.000 34.30

4804.000 34.30
7206.000 -
7206.000 -

Bluetooth Mode 8DPSK Modulation 2441MHz Test Result

Antenna
Frequency Factor
MHz dB/m
4882.000 34.41
4882.000 34.41
7323.000 -
7323.000 -

Bluetooth Mode 8DPSK Modulation 2480MHz Test Result

Frequency Antenna
Factor
MHz dB/m
4960.000 34.54
4960.000 34.54
7440.000 -
7440.000 -
Remark:

Cable
Loss
dB
2.76
10.62
10.62

Cable
Loss
dB
10.71
10.71

Cable
Loss
dB
10.08
10.08

Amp.

Factor Reading
dB dBuVv
27.44 38.75
35.10 41.93
35.10 31.09

Ifa r(?t%r Reading
dB dBuVv

35.03 40.99

35.03 30.57

Amp.

Factor Reading
dB dBuVv

34.95 40.86

34.95 30.48

Emission

Level
dBuV/m
29.29
51.75
40.91

Emission

Level
dBuV/m
51.08
40.66

Emission

Level
dBuV/m
51.25
40.87

Polarization

Horizontal
Horizontal
Horizontal

Polarization

Horizontal
Horizontal

Polarization

Horizontal
Horizontal

&

Product Service

Limit Detector Result
dBpV/m
46.0 QP Pass
74 PK Pass
54 AV Pass
Limit Detector Result
dBpV/m
74 PK Pass
54 AV Pass
Limit Detector Result
dBuV/m
74 PK Pass
54 AV Pass

(1) Emission Level= Antenna Factor +Cable Loss - Amp. factor + Reading

(2) Data of measurement within this frequency range shown

in the table above

means the reading of emissions are attenuated more than 20db below the
permissible limits or the field strength is too small to be measured.
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Test Equipment List
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DESCRIPTION MANUFACTURER MODEL NO. SERIAL NO. CAL DUE DATE
Spectrum Agilent E4446A US44300459 May 08, 2011
Amp HP 8449B 3008A02495 May 08, 2011
Antenna EMCO 3115 9607-4877 May 17, 2011
Bilog Antenna Schaffner CBL6111C 2598 Dec.14, 2011
HF Cable Hubersuhne Sucoflex104 May 08, 2011
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7.6 20 dB bandwidth

Test Method

1 Place the EUT on the table and set it in the transmitting mode.

2 Remove the antenna from the EUT and then connect a low loss RF cable from the antenna
port to the spectrum analyzer.

3 Mark the peak frequency and —20dB (upper and lower) frequency.

Limit

Limit [kHZz]

N/A
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20 dB bandwidth

Bluetooth Mode GFSK Modulation test result

Frequency Bandwidth Result
MHz kHz
2402 1049 Pass
2441 1050 Pass
2480 1050 Pass

% Agilent L | Peak Search

Ch Freq 2.462 GHz Trig Free Next Peak
Nccupied Bandwidth

Next Pk Right

Next Pk Left

Min Search

Pk-Pk Search

Occupied Bandwidth Occ BH % Pur Mkr 3 CF
936.7987 kHz x dB dB
Transmit Freq Error :15 747 1“3{3

% dB Bandwidth

Copyright 2000-2005 Agilent Technologies

Report Number: 68.850.11.017.01 Page 30 of 51

Jiangsu TUV Product Service Ltd. — Shenzhen Branch
6 floor, H Hall, Century Craftwork Culture Square, No. 4001, Fugiang Road, Futian District, Shenzhen 518048, P. R. China, Tel. +86 755 8828 6998, Fax: +86 755 8828 5299



&

Product Service
20 dB bandwidth
% Agilent L Trace
Ch Freq 2.441 GHz ; Tracg
Occupied Bandwidth
Clear Hrite
Max Hold
Min Hold
View
Occupied Bandwidth Occ BH 7% Pur 99 Blank
938.6047 kH % dB &
Transmit Freq Error 15176 kHz 1“0{2
% dB Bandwidth 1 .
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- Agilent L Trace
Ch Freq 2.43 GHz ; Tracg
Nccupied Bandwidth
Clear HWrite
Max Hold
Min Hold
View
Occupied Bandwidth Occ BW % Pur Bl
936.4549 kHz % dB
Transmit Freq Error 1 5 kHz 1“01!'2
% dB Bandwidth ; MH: g
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20 dB bandwidth
Bluetooth Mode 8DPSK Modulation test result
Frequency Bandwidth Result
MHz kHz
2402 1302 Pass
2441 1297 Pass
2480 1301 Pass
# Agilent L |Freq/thanne|
Ch Freq 2.402 GHz Trig Free| ,(omter Freq
Occupied Bandwidth e
Start Freq
240850000 GHz
Stop Freq
240350080 GHz
CF Step
300,080008 kHz
Bl Cuto Man
Freq Offset
BaaEanean Hz
#BK 108 kHz
- - - Signal Track
Occupied Bandwidth Occ BH % Pur On 0ff
1.1705 MH % dB —
Transmit Freq Error ;
% dB Bandwidth ] 4Hz
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20 dB bandwidth
% Agilent L Trace
Ch Freq 2.441 GHz ; Tracg
Occupied Bandwidth
Clear Hrite
Max Hold
Min Hold
View
Occupied Bandwidth Occ BH 7% Pur 99 Blank
1.1672 % dB &
Transmit Freq Error  11.876 kiz 1"10{3
x dB Banduidth f
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- Agilent L Trace
Ch Freq 2.43 GHz ; Tracg
Nccupied Bandwidth
Clear Write
11 dBm
ax Max Hold
Min Hold
View
Occupied Bandwidth Occ BW % Pur Bl
1.1688 MHz % dB
Transmit Freq Error  13.513 kHz 1“01!'2
% dB Bandwidth - MH: g
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Test Equipment
20 dB bandwidth Test
DESCRIPTION MANUFACTURER MODEL NO. | SERIAL NO. CAL.DUE.DATE
Spectrum Analyzer Agilent E74505A MY45111421 Nov. 10, 2011
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7.7 Carrier Frequency Separation

Test Method

1. Connect EUT antenna terminal to the spectrum analyzer with a low loss cable.
Equipment mode: Spectrum analyzer

RBW: 100KHz; VBW: 300KHz; SPAN:3MHz

2. By using the Max-Hold function record the separation of two adjacent channels.
3. Measure the frequency difference of these two adjacent channels by spectrum
analyzer Marker function.

4. Repeat above procedures until all frequencies measured were complete.

Limit
Limit

kHz
=25 or 2/3 of the 20 dB bandwidth which is greater

GFSK Modulation Limit

Frequency 2/3 of 20 dB Bandwidth
MHz kHz
2402 700
2441 700
2480 700
8DPSK Modulation Limit
Frequency 2/3 of 20 dB Bandwidth
MHz kHz
2402 868
2441 865
2480 867
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Carrier Frequency Separation

Test result
Modulations Carrier Frequency Separation Result
kHz
GFSK 1005 Pass
8DPSK 1005 Pass

GFSK mode test plot:

Mkrl &

Report Number: 68.850.11.017.01 Page 36 of 51

Jiangsu TUV Product Service Ltd. — Shenzhen Branch
6 floor, H Hall, Century Craftwork Culture Square, No. 4001, Fugiang Road, Futian District, Shenzhen 518048, P. R. China, Tel. +86 755 8828 6998, Fax: +86 755 8828 5299



&

Product Service

Mkrl a

#HEH
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Test Equipment
Carrier Frequency Separation Test
DESCRIPTION MANUFACTURER MODEL NO. | SERIAL NO. CAL.DUE.DATE
Spectrum Analyzer Agilent E74505A MY45111421 Nov. 10, 2011
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7.8 Number of hopping frequencies

Test Method

1. Connect EUT antenna terminal to the spectrum analyzer with a low loss cable.
Equipment mode: Spectrum analyzer

RBW: 300KHz; VBW: 1MHz

2. Set the spectrum analyzer on Max-Hold Mode, and then keep the EUT in hopping
mode. Record all the signals from each channel until each one has been recorded.
3. Repeat above procedures until all frequencies measured were complete.

Limit
Limit
number
= 15
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Number of hopping frequencies
Bluetooth Mode GFSK Modulation test result:

Number of hopping frequencies Result
79 Pass

Atten 15 B
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Number of hopping frequencies
Bluetooth Mode 8DPSK Modulation test result:

Number of hopping frequencies Result
79 Pass

dBpl Atten 15 4B

Atten 15 4B

P e R B e A R
LT AN LN, "J WL '.‘| ¥
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Test Equipment
Number of hopping frequencies Test
DESCRIPTION MANUFACTURER MODEL NO. | SERIAL NO. CAL.DUE.DATE
Spectrum Analyzer Agilent E74505A MY45111421 Nov. 10, 2011
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7.9 Dwell Time

Test Method

1. Connect EUT antenna terminal to the spectrum analyzer with a low loss cable.
Equipment mode: Spectrum analyzer

RBW: 1MHz; VBW: 1MHz; SPAN: Zero Span

2. Adjust the center frequency of spectrum analyzer on any frequency be measured.
3. Measure the Dwell Time by spectrum analyzer Marker function.

4. Repeat above procedures until all frequencies measured were complete.

Limit
The average time of occupancy on any frequency shall not be greater than 0.4 seconds within
a period of 0.4 seconds multiplied by the number of hopping channels employed.
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Jsusse ]
dBm Atten 15 dB ’
UL »JM —
LKA ARG WS AR e
[ Ui |
Atten 15 dB 1B
|1lﬁ_“_ﬂ."W_“.._.TL,.,‘i,.,‘,,_“.ﬁ ’
Note:
A period time=79x0.4(s)=31.6(s)
DH1 time slot= 50(times)/5(s) *513 (us) *31.6(s)= 162.11 (ms)
DH3 time slot= 27(times)/5(s) *1775 (us) *31.6(s)= 302.89 (ms)
DH5 time slot= 19(times)/5(s) *3075 (us) *31.6(s)= 369.26 (ms)
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Bluetooth Mode 8DPSK Modulation:

Product Service
Test Result
Mode Reading Test Result Limit Result
(Ks) (ms) (ms)
DH1 551 177.60 < 400 Pass
DH3 1816 321.36 < 400 Pass
DH5 3075 330.04 < 400 Pass

1 dBm

W

Atten 15 dB
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’:l
dBm Atten 15 dB
L H J L
LA AR IR A LLh
| Marker |
Atten 15 4B 858 b ’
|1Fr"p"‘f""1\,".«'f"'lll'-1f'I;"""'u'I""a","'”l"f".ﬁ'f"'-l\l"." ’7
SV N AEY IS TRV ’
Note:
A period time=79x0.4(s)=31.6(s)
DH1 time slot= 51(times)/5(s) *551 (us) *31.6(s)= 177.60 (ms)
DH3 time slot= 28(times)/5(s) *1816 (us) *31.6(s)= 321.36 (ms)
DH5 time slot= 17(times)/5(s) *3075 (us) *31.6(s)= 330.04 (ms)
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Test Equipment
Dwell Time Test
DESCRIPTION MANUFACTURER MODEL NO. | SERIAL NO. CAL.DUE.DATE
Spectrum Analyzer Agilent E74505A MY45111421 Nov. 10, 2011
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8 System Measurement Uncertainty

For a 95% confidence level, the measurement expanded uncertainties for defined systems, in
accordance with the recommendations of ISO 17025 were:

System Measurement Uncertainty

ltems Extended Uncertainty
RE Field strength (dBuV/m) U=4.32dB (30MHz-25GHz)
CE Disturbance Voltage (dBuV) U=2.40dB(150KHz-30MHz)
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